
BR8 - 20373

CHAIR
CHAISE
SILLA

# 86157ATOB-01-KD-U



- 2 -



86157ATOB-04-BR8 Seat / Siège / Asiento 01

86157ATOB-07-BR8 Back / Dossier / Respaldo 01

86157ATOB-03-BR8 Front stretcher / Barreau avant / Barra delantera 01

86157ATOB-06-BR8 Right stretcher / Barre d'appui droite / Barra de apoyo derecha 01

SPARE PARTS - available for replacement
PIÈCES DE RECHANGE - disponibles pour remplacement
PIEZAS DE REPUESTO - disponibles para remplazo

SPARE PARTS - not available for replacement
PIÈCES DE RECHANGE - non disponibles pour remplacement
PIEZAS DE REPUESTO - no disponibles para remplazo

86157ATOB-02-BR8 Front leg - right / Pied avant droit / Pata delantera derecha 01

86157ATOB-00-BR8 01
Hardware Pack /  / Paquet contenant la quincaillerie

Paquete de Herrage

86157ATOB-01-BR8 Front leg - left / Pied avant gauche / Pata delantera izquierda 01

86157ATOB-05-BR8 Left stretcher / Barre d'appui gauche / Barra de apoyo izquierda 01

- 3 -



- 4 -

#1

#2
#3

#4

#5

#6

#7

01

01

01

01

01
01
01

8615 -01-BR87ATOB

8615 -06-BR87ATOB

8615 -02-BR87ATOB

8615 -07-BR87ATOB

8615 -03-BR87ATOB
8615 -04-BR87ATOB

8615 -05-BR87ATOB

Part Number Descrip�on Qty.

Front leg - right / Pied avant droit / Pata delantera derecha

Front stretcher / Barreau avant / Barra delantera

Front leg - le� / Pied avant gauche / Pata delantera izquierda

Seat / Siège / Asiento

Le� stretcher / Barre d'appui gauche / Barra de apoyo izquierda

Right stretcher / Barre d'appui droite / Barra de apoyo derecha

Back / Dossier / Respaldo

018615 -00-BR87ATOB Hardware Pack / Ferrures / Paquete de Herrage    



A 06

B 09

C 06

D 03

E 04

F 02

IMPORTANT: 
1. Do not tighten bolts completely until all bolts are completely lined up and inserted into holes / nuts.

2. Do not over tighten screws and bolts to avoid stripping.

3. Please use hand tools to assemble this product. Do not use power tools.

IMPORTANT: 
1. Ne serrez pas complètement les boulons jusqu'à ce que tous les boulons soient complètement alignés et 

insérés dans les trous / écrous.

2. Ne pas trop serrer les vis et les boulons pour éviter d'endommager les filets.

3. Utilisez des outils à main pour assembler ce produit. N'utilisez pas d'outils électriques.

IMPORTANTE: 
1. No apriete completamente los pernos hasta que todos los tornillos estén alineados completamente y se 

inserten en los agujeros / tuercas.

2. No apriete demasiado los tornillos y los pernos para evitar dañar los filetes.

3. Utilice herramientas de mano para montar este producto. No utilice herramientas eléctricas.

- 5 -

Allen key / Clé hexagonale / Llave allen Supplied / Fourni / Incluido

Not supplied / Non fourni /

No incluido

Philips screwdriver / Tournevis philips /
Destornillador estándar

Bolt (1/4x70mm) / Boulon / Perno

Bolt (1/4x40mm) / Boulon / Perno

Spring washer / Rondelle à resort / Arandela de muelle

Flat washer / Rondelle plate / Arandela plana

Screw (4x45mm) / Vis / Tornillo

Screw (4x35mm) / Vis / Tornillo



1.

2.

- 6 -

#3

C
C B
B

A
A

#4

#4

#2

#3

F

#5

#6

#6

#1

#2

F 02

A 04

C 04

B 04

F

F

AAA
A

C CC

C

BB

B

B



3.

4.

- 7 -

#2

#1

#4

#6

#6

B

D

D

C

A

B

#7

B

#5 B

E

B

C

A

D

#4
#3

#5

#5

#1

E

C 02

E 02

D 03

B 05

E 02

A 02

E

E

E

E

B

B

B

B
C

C

A

A

D

D



5.

- 8 -

Maximum Weight 275 lbs

Poids maximum: 275 lb (124.7 kg)

Peso máximo: 275 lb (124.7 kg)



BR8 - 20373

MADE IN BRAZIL 

FABRIQUÉ AU BRÉSIL
HECHO EN BRASIL

# 86157ATOB-01-KD-U

PRODUCED BY:
NASA INDUSTRIAL
R. JOSE ENDLER, 240 – BATEIAS DE BAIXO 
CAMPO ALEGRE – SANTA CATARINA


	Página 1
	Página 2
	Página 3
	Página 4
	Página 5
	Página 6
	Página 7
	Página 8
	Página 9

